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Table 1. Deteils of test specimen and result of test.

' . - . Tensile | Bend Fatigue test (Direction of loading A:
) Specimen - Deformation test test perpendicular to rib plane
: e Radius of |T. S.|Y. P. . Cycie Fatigue |F. S./ [Notch
. Inclinat ) —
Series |No. | of abi” | FIEGRIRM (ke / (ke / | IO (DA LonBIR| speed | strength | T, §.factor
- ) (mm) mm?)| mm?) : (c/s)|{(kg/mm?)| (%) B8
P 1 — g — 1 60°5 | 39*9 | Good |25°30 800 170 +27°0 4446 FI?OO
1 55 ) 0°52 59°3 \38'6 Good [23°71 800 170 +17°2 29°0 1°54
2 ) 55. _ *(2 594 39°1 Good |23°75 800 168 +-16°*0 26°9 157
. Zs 3 55 080 589 | 38*4 | Good {23°87 800 168 +17°5 2947 150
: 4 55. 1°67 586 | 38°0 | Good |24°24 750 194 +19°0 32°4 1°38
7 5 55 26 57*9 | 368 | Good |23°90 750 196 +18°0 31°1 1°43
6 55 ‘ 10°2 61°2 1 38°9 | Good |[23°80 750 192~ +20°5 *5 1+33
S 30 0°32 63°9 | 41°2'| Good |24°03| 750 195 +16°5 | 25'8 | 1°74
|ZL| 2 18 L *C2 57°2 | 38*2 | N.G. {2390 750 193 +19°5 342 131
3 30 13°80 58°9 | 37*9 | Good . [23°80 750 i 198 +23°0 39°1 114
I 1 30 © 240 635 | 40*9 | Good [24°27| 750 195 4+20°5 | 32°3 | 1°38
T |1| 9 . 0°17 | 55%6|34°3| N.G. {2390 750 | 188 | +12°0 | 21*4 |2°08

‘Note: (1) The acute angle between ribs and bar axis.
(2) They are not determined, but may be under 0*5mm.

Table 2. Fatigue test result with direction of loading B (parallel to rib piane)_

:‘Specimen' » : \ ' ‘ Fatigue test’\ ) . ngighOf
o . : Fatigue factor
Series | No- | Ty | Gy | e 85 stwenetn, TS0 (| RBU8
A 1] 23795 } 750 210 . +15°1 243" 1°84 88
z 7L L 24700 ; 750 212 +21°0 |- 32°7 1036 | 127
7 - 3! 245 750 L] 206 +22°0 3704 | 119 | %
T | 1] 215 “ 750 204 +£13°0 | 234 | 191 108

kg /mm?, ARERE D25 TITNTBEHFICISNT
HEEEC I DBEEL 28 O T, 7 O RIE Photo. 1 i€
T?t%b WS >, Sl 7y, 25T
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T%a%%n&Ot.l
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Fig. 1. Relation between notch factor and
radius of curvature on root of rib.
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Study on High-C, High-V, Co-Mo

High Speed Steels. /5»027.’\//&,}
- .Dr. Shigeki Sawx, Takashi”Ipa,
Hiroshi Nomura and Takeshi Ito.
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Table 1. Chemical composition of samples (in wt.%)

c Si Mn P S Cr W Mo \% Co
M-a 121 ’ 023 029 0014 0012 448 8°80 520 348 10°38
- M-b 1°38 041 028 - 0°013 0*019 4°04 8‘88_ 500 3°48 11°00
M—‘C 144 0°*31 024 0°015 0°021. 3‘98 8°71 5°15 349 1070
T-a 077 0°36 0‘48' 0012 0013 347 1779 — 1*25 1020
T-b 079 0°29 048 0°010 0°019 3°43 17°63 e 1*17 1000
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